
Mar.23,2023

NIL1PC (P1/2)

Mar.15,2023

Jerry#13 (2906-2486)

TAF2C182

Knitted Fabric

┌───────────────────────┬────────────────────┬────────────┐　　　
│Test　 Items　　　　　　　　　　　　　　　　　│　　　　　　　Test Results　　　　　　　│Test Methods　　　　　　│　　　
├───────────┬───────────┼────────────────────┼────────────┤　　　
│Transmission(%)　　　 │Mean UVB　　　　　　　│　　　　　　　　　0.3　　　　　　　　　 │AATCC TM183-2020　　　　│　　　
│　　　　　　　　　　　│　　　　　　　　　　　│　　　　　　　　　　　　　　　　　　　　│Dry testing　　　　　　 │　　　
│　　　　　　　　　　　├───────────┼────────────────────┤　　　　　　　　　　　　│　　　
│　　　　　　　　　　　│Mean UVA　　　　　　　│　　　　　　　　　3.7　　　　　　　　　 │Instrument:　　　　　　 │　　　
│　　　　　　　　　　　│　　　　　　　　　　　│　　　　　　　　　　　　　　　　　　　　│SOLAR LIGHT SPF-290AS　 │　　　
├───────────┼───────────┼────────────────────┤　　　　　　　　　　　　│　　　
│Blocking(%)　　　　　 │Mean UVB　　　　　　　│　　　　　　　　　99.7　　　　　　　　　│　　　　　　　　　　　　│　　　
│　　　　　　　　　　　├───────────┼────────────────────┤　　　　　　　　　　　　│　　　
│　　　　　　　　　　　│Mean UVA　　　　　　　│　　　　　　　　　96.3　　　　　　　　　│　　　　　　　　　　　　│　　　
├───────────┴───────────┼────────────────────┤　　　　　　　　　　　　│　　　
│Ultraviolet Protection Factor　　　　　　　　 │　　　　　　　　　153　　　　　　　　　 │　　　　　　　　　　　　│　　　
│(UPF)　　　　　　　　　　　　　　　　　　　　 │　　　　　　　　　　　　　　　　　　　　│　　　　　　　　　　　　│　　　
└───────────────────────┴────────────────────┴────────────┘　　　
　Note: Sample description is given by the client: S12660-A1 100% POLYESTER DRY REVERSE PK WITH WICKING　　　　　　　　　　　
　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　
　　　　　　　　　　　　　　　　　　　　　　　　　 130G/SM 58" CUTTABLE　　　　　　　　　　　　　　　　　　　　　　　　　　　
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Mar.23,2023

NIL1PC (P2/2)

Mar.15,2023

Jerry#13 (2906-2486)

TAF2C182

Knitted Fabric

┌───────────────────────┬────────────────────┬────────────┐　　　
│Test　 Items　　　　　　　　　　　　　　　　　│　　　　　　　Test Results　　　　　　　│Test Methods　　　　　　│　　　
├───────────┬───────────┼────────────────────┼────────────┤　　　
│Wetting Time　　　　　│Top surface　　　　　 │　　　　　　　　　 3　　　　　　　　　　│AATCC TM195-2017　　　　│　　　
│　　　　　　　　　　　├───────────┼────────────────────┤　　　　　　　　　　　　│　　　
│(s)　　　　　　　　　 │Bottom surface　　　　│　　　　　　　　　 3　　　　　　　　　　│21± 1℃,65± 2%RH　　　　│　　　
├───────────┼───────────┼────────────────────┤　　　　　　　　　　　　│　　　
│Absorption rate　　　 │Top surface　　　　　 │　　　　　　　　　 24　　　　　　　　　 │　　　　　　　　　　　　│　　　
│　　　　　　　　　　　├───────────┼────────────────────┤　　　　　　　　　　　　│　　　
│(%/s)　　　　　　　　 │Bottom surface　　　　│　　　　　　　　　 36　　　　　　　　　 │　　　　　　　　　　　　│　　　
├───────────┼───────────┼────────────────────┤　　　　　　　　　　　　│　　　
│Maximum wetted radius │Top surface　　　　　 │　　　　　　　　　 23　　　　　　　　　 │　　　　　　　　　　　　│　　　
│　　　　　　　　　　　├───────────┼────────────────────┤　　　　　　　　　　　　│　　　
│(mm)　　　　　　　　　│Bottom surface　　　　│　　　　　　　　　 26　　　　　　　　　 │　　　　　　　　　　　　│　　　
├───────────┼───────────┼────────────────────┤　　　　　　　　　　　　│　　　
│Spreading speed　　　 │Top surface　　　　　 │　　　　　　　　　5.3　　　　　　　　　 │　　　　　　　　　　　　│　　　
│　　　　　　　　　　　├───────────┼────────────────────┤　　　　　　　　　　　　│　　　
│(mm/s)　　　　　　　　│Bottom surface　　　　│　　　　　　　　　6.0　　　　　　　　　 │　　　　　　　　　　　　│　　　
├───────────┴───────────┼────────────────────┤　　　　　　　　　　　　│　　　
│Accumulative One-Way　　　　　　　　　　　　　│　　　　　　　　　265　　　　　　　　　 │　　　　　　　　　　　　│　　　
│Transport Index(%)　　　　　　　　　　　　　　│　　　　　　　　　　　　　　　　　　　　│　　　　　　　　　　　　│　　　
├───────────────────────┼────────────────────┤　　　　　　　　　　　　│　　　
│OMMC　　　　　　　　　　　　　　　　　　　　　│　　　　　　　　　0.67　　　　　　　　　│　　　　　　　　　　　　│　　　
├───────────┬───────────┼────────────────────┼────────────┤　　　
│Drying　　　　　　　　│Drying Time(min)　　　│　　　　　　　　　9.6　　　　　　　　　 │AATCC TM199-2018　　　　│　　　
│Characteristic　　　　│　　　　　　　　　　　│　　　　　　　　　　　　　　　　　　　　│(Modified)　　　　　　　│　　　
│　　　　　　　　　　　│　　　　　　　　　　　│　　　　　　　　　　　　　　　　　　　　│Temperature:20± 2℃　　 │　　　
│　　　　　　　　　　　│　　　　　　　　　　　│　　　　　　　　　　　　　　　　　　　　│Humidity: 65± 4 %RH　　 │　　　
│　　　　　　　　　　　│　　　　　　　　　　　│　　　　　　　　　　　　　　　　　　　　│Hot-plate Temperature:　│　　　
│　　　　　　　　　　　│　　　　　　　　　　　│　　　　　　　　　　　　　　　　　　　　│35℃± 0.5℃　　　　　　 │　　　
│　　　　　　　　　　　│　　　　　　　　　　　│　　　　　　　　　　　　　　　　　　　　│Amount of Water: 0.1 mL │　　　
└───────────┴───────────┴────────────────────┴────────────┘　　　
　Note: Sample description is given by the client: S12660-A1 100% POLYESTER DRY REVERSE PK WITH WICKING　　　　　　　　　　　
　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　
　　　　　　　　　　　　　　　　　　　　　　　　　 130G/SM 58" CUTTABLE　　　　　　　　　　　　　　　　　　　　　　　　　　　
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